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(Bursting Tests of Turbo-Generator
Shaft Forgings (I)
(On the Tested Forgings)
Kiyozo Sakabe, et alii.
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Bursting Tests of Turbo-Generator

- Shaft Forgings. (II). '
‘ (On the Bursting Test Results)
Juro Watanabe, et alii.
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